



## COVID-19 treatments

Linda Vong<sup>a\*</sup> and Chaim M. Roifman<sup>a,b</sup>

The evolving race to protect against severe outcomes of coronavirus disease 2019 (COVID-19), caused by SARS-CoV-2, has spurred the rapid development and authorization of novel vaccines and treatments worldwide (Roifman and Vong 2021b). Individuals infected with SARS-CoV-2 may experience a wide spectrum of symptoms, from nil (asymptomatic), mild (fever, cough, and dyspnea), to more severe clinical course (including acute respiratory distress, pneumonia, renal failure, and death). Comorbidities which predispose to complications and severe illness include older age (>65 y), males, obesity, cancer, serious cardiovascular disease, chronic obstructive pulmonary disease, type II diabetes mellitus, and immunodeficiency (including primary immunodeficiency; PID) (Chen et al. 2020, Huang et al. 2020, Li et al. 2020).

While uptake of the recommended vaccines exceeds 83% (fully vaccinated) within the Canadian population, levels of protection vary, especially in patients with PID who have abnormal humoral and cellular immune responses (Vong and Roifman 2022; Roifman and Vong 2021a). Moreover, attempts to use existing treatments to combat COVID-19, including metformin, ivermectin, and fluvoxamine, have shown little to no effectiveness against infection with SARS-CoV-2 (Abdool Karim and Devnarain 2022). At present, there are 6 drug modalities for the prevention and treatment of COVID-19 authorized for use in Canada (with variable guidance across provinces and territories). These include (i) neutralizing antibodies that target the spike protein of SARS-CoV-2 (Cilgavimab/Tixagevimab; Sotrovimab; Casirivimab/

Imdevimab; Bamlanivimab), and (ii) antivirals which inhibit the ability of the SARS-CoV-2 virus to replicate (Remdesivir; Nirmatrelvir/Ritonavir). The indications for treatment and modes of administration have similarly evolved to enable easier access and targets populations that are most at-risk, including the availability of at-home versus hospital treatment as well as pre-exposure prophylaxis for those who are immunocompromised or unable to be vaccinated against SARS-CoV-2. However, in practice there remain barriers to getting hold of these treatments. The prevalence of SARS-CoV-2 variants must also be taken into account, particularly given that some treatments exhibit waning activity against recent circulating variants and subvariants (Takashita et al. 2022). To date, there are no real-world comparative studies for the use of these medications.

We provide here a brief overview of the indications and dose of the current available treatments. It is important to note that assessment for suitability of use, particularly for those with immunodeficiency, should be performed on an individual basis by a healthcare provider.

### Neutralizing monoclonal antibodies against SARS-CoV-2

#### Cilgavimab and Tixagevimab (Evusheld; AstraZeneca Canada Inc.)

Cilgavimab/tixagevimab are recombinant human IgG1 monoclonal antibodies that bind to the spike protein receptor binding domain (RBD) of SARS-CoV-2,

<sup>a</sup>Canadian Centre for Primary Immunodeficiency and the Division of Immunology & Allergy, Department of Paediatrics, The Hospital for Sick Children, Toronto, ON; <sup>b</sup>University of Toronto, Toronto, ON

\*Corresponding author: Linda Vong/linda.vong@sickkids.ca.

Submitted 29 August 2022  
Accepted 31 August 2022  
Available online 31 August 2022

LymphoSign Journal 9:57–61 (2022)  
dx.doi.org/10.14785/lymphosign-2022-0012

preventing interaction with the ACE2 receptor and thus virus attachment and entry into healthy cells. The long-acting combination of cilgavimab/tixagevimab provides passive humoral immunity, and was authorized for use by Health Canada on 14 April 2022, representing the first pre-exposure treatment for immunocompromised individuals and those unable to be vaccinated. Clinical trial results for the combination of cilgavimab/tixagevimab support a reduction in the proportion of individuals who developed symptomatic laboratory-confirmed COVID-19, with a relative risk reduction of 82.8% (Levin et al. 2022).

*Indication:* Adults and adolescents (12 y and older,  $\geq 40$  kg) who have not had a known recent exposure to an individual infected with SARS-CoV-2 and (i) who are immune compromised and unlikely to mount an adequate immune response to COVID-19 vaccination, or (ii) for whom COVID-19 vaccination is not recommended.

*Dose:* 300 mg administered intramuscularly as 2 separate, 1.5 mL, sequential injections of 150 mg of cilgavimab (100mg/mL) and 150 mg of tixagevimab (100 mg/mL). Repeat dosing every 6 mo.

*Considerations:* Due to decreased in vitro neutralization activity of cilgavimab/tixagevimab against Omicron subvariants an increase in dose to 600 mg may be considered. Guidance for use was revised in British Columbia in August 2022, in light of the predominance of the BA.4/BA.5 variants to which cilgavimab/tixagevimab have reduced neutralizing activity.

### **Sotrovimab (GlaxoSmithKline Inc.)**

Sotrovimab is a recombinant human IgG1 monoclonal antibody that binds to the spike protein RBD of SARS-CoV-2, but does not compete with ACE2 receptor binding. It was authorized for the treatment of mild to moderate COVID-19 by Health Canada on 30 July 2021. Clinical trials on the efficacy of sotrovimab demonstrated that in a cohort of participants with at least 1 risk factor for severe COVID-19 (diabetes, obesity (BMI $>30$ ), chronic kidney disease, congestive heart failure, chronic obstructive pulmonary disease, moderate to severe asthma; or subjects aged 55 y and older regardless of other comorbidities), a significantly greater percentage of participants receiving the placebo

were hospitalized and (or) developed severe and (or) critical respiratory COVID-19 (Gupta et al. 2022, 2021).

*Indication:* Treatment of adults and adolescents (12 y and older,  $\geq 40$  kg) with mild to moderate COVID-19, confirmed by SARS-CoV-2 viral testing, who are at high risk for progressing to hospitalization and/or death.

*Dose:* 500 mg single intravenous infusion to be administered within 7 d after the onset of symptoms.

*Considerations:* Reduced neutralization of Omicron subvariants (BA.2) has been reported.

### **Casirivimab and Imdevimab (Hoffman-La Roche Limited)**

Casirivimab/imdevimab are 2 non-competing recombinant human IgG1 monoclonal antibodies that bind to regions of the spike protein RBD, preventing interaction with the ACE2 receptor and infection of host cells. The combination was authorized for use by Health Canada on 9 June 2021. Clinical studies on the efficacy of casirivimab/imdevimab demonstrated significantly reduced numbers of hospitalizations and deaths among those who received the treatment versus placebo control (risk reduction of 71.3%) (Weinreich et al. 2021a, Weinreich et al. 2021b).

*Indication:* Treatment of adults and adolescents (12 y and older,  $\geq 40$  kg) with mild to moderate COVID-19, confirmed by SARS-CoV-2 viral testing, who are at high risk for progressing to hospitalization and/or death.

*Dose:* Single intravenous infusion of 1200 mg of casirivimab (10 mL; 120 mg/mL) and 1200 mg of imdevimab (10 mL; 120 mg/mL) over a minimum infusion time of 60 min and maximum infusion rate of 270 mL/hr. To be administered as soon as possible after the onset of symptoms.

*Considerations:* Potential failure of treatment reported against Omicron variants.

### **Bamlanivimab (Ely Lilly Canada Inc.)**

Bamlanivimab is a recombinant human IgG1 monoclonal antibody directed against the spike protein of SARS-CoV-2, preventing virus attachment and entry into host cells. It was authorized for use by Health

Canada on 20 November 2020. Phase 2 clinical studies demonstrated that a lower proportion of participants who received bamlanivimab progressed to hospitalization compared to placebo control (Chen et al. 2021). While a subsequent combination of bamlanivimab plus estevimab was shown to reduce both COVID-19-related hospitalization and death as well as SARS-CoV-2 viral load (Dougan et al. 2021), estevimab has not yet been authorized for use in Canada.

*Indication:* Treatment of adults and adolescents (12 y and older,  $\geq 40$  kg) with mild to moderate COVID-19, who are at high risk of progressing to severe COVID-19 illness and/or hospitalization.

*Dose:* Single intravenous infusion of 700 mg bamlanivimab (35 mg/mL), administered within 10 d of clinical signs and symptoms onset.

*Considerations:* Loss of activity observed in some SARS-CoV-2 lineages.

## Antiviral medications against SARS-CoV-2

### Nirmatrelvir and Ritonavir (Paxlovid; Pfizer Canada ULC)

Nirmatrelvir prevents viral replication by inhibiting the SARS-CoV-2 3C-like protease, required for processing of polyprotein precursors. Concurrently, ritonavir inhibits the cytochrome P450 3A-mediated breakdown of nirmatrelvir, leading to increased plasma concentrations. Authorized for use by Health Canada on 17 January 2022, this is the first treatment that can be taken orally at home. Clinical studies reported a lower incidence of hospitalization as well as low viral load in participants administered nirmatrelvir and ritonavir compared to placebo control (89% lower risk) (Hammond et al. 2022).

*Indication:* Treatment of mild to moderate COVID-19 in adults with positive results of direct SARS-CoV-2 viral testing, and who are at high risk for progression to severe COVID-19, including hospitalization or death.

*Dose:* Oral administration of 300 mg nirmatrelvir (2  $\times$  150 mg tablet) and 100 mg ritonavir (1  $\times$  100 mg tablet), twice daily for 5 d. To be administered within 5 d of symptom onset.

*Considerations:* Lower dosing is available for those with renal impairment. There is also potential for drug interactions given the effect on cytochrome P450 3A. The impact on rates of hospitalization and death appears greater in the aging ( $>65$  year) at-risk population (Arbel et al. 2022).

### Remdesivir (Veklury; Gilead Sciences Canada Inc.)

Remdesivir inhibits SARS-CoV-2 viral replication and RNA synthesis. It is metabolized within host cells to form remdesivir triphosphate, an analog of adenosine triphosphate (ATP), which competes with ATP incorporated into RNA chains by the SARS-CoV-2 RNA-dependent RNA polymerase. Remdesivir was first authorized for use by Health Canada on 27 July 2020, approximately 4 mo after COVID-19 was declared a pandemic. Clinical trial results reported reduced time to recovery and higher odds of improvement in participants administered remdesivir versus placebo (Beigel et al. 2020).

*Indication:* Treatment of hospitalized adults and adolescents (12 y and older,  $\geq 40$  kg) with pneumonia requiring oxygen, or non-hospitalized adults with positive results of COVID testing, at high risk of progression to severe COVID, including hospitalization and death.

*Dose:* Single intravenous infusion of a loading dose of remdesivir (200 mg) on day 1, and thereafter a once daily infusion of 100 mg, for a maximum duration of 10 d (i.e., initial 200 mg and 9  $\times$  100 mg). Hospitalized adults/adolescents with pneumonia requiring supplemental oxygens should receive remdesivir for at least 5 d up to a maximum of 10 d. The treatment duration for non-hospitalized adults is 3 d, to be administered within 7 d of symptom onset.

*Considerations:* Anti-viral activity maintained against Omicron variants.

## REFERENCES

- Abdool Karim, S.S., and Devnarain, N. 2022. Time to Stop Using Ineffective Covid-19 Drugs. *N. Engl. J. Med.* **387**: 654–655. PMID: [36070715](#). doi: [10.1056/NEJMe2209017](#).
- Arbel, R., WolffSagy, Y., Hoshen, M., Battat, E., Lavie, G., Sergienko, R., Friger, M., Waxman, J.G., Dagan, N.,

- Balicer, R., Ben-Shlomo, Y., Peretz, A., Yaron, S., Serby, D., Hammerman, A., and Netzer, D. 2022. Nirmatrelvir Use and Severe Covid-19 Outcomes during the Omicron Surge. *N. Engl. J. Med.* **387**: 790–798. PMID: [36001529](#). doi: [10.1056/NEJMoa2204919](#).
- Beigel, J.H., Tomashek, K.M., Dodd, L.E., Mehta, A.K., Zingman, B.S., Kalil, A.C., Hohmann, E., Chu, H.Y., Luetkemeyer, A., Kline, S., Lopez de castilla, D., Finberg, R.W., Dierberg, K., Tapson, V., Hsieh, L., Patterson, T.F., Paredes, R., Sweeney, D.A., Short, W.R., Touloumi, G., Lye, D.C., Ohmagari, N., Oh, M.-D., Ruiz-Palacios, G.M., Benfield, T., Fätkenheuer, G., Kortepeter, M.G., Atmar, R.L., Creech, C.B., Lundgren, J., Babiker, A.G., Pett, S., Neaton, J.D., Burgess, T.H., Bonnett, T., Green, M., Makowski, M., Osinusi, A., Nayak, S., and Lane, H.C. 2020. Remdesivir for the Treatment of Covid-19 — Final Report. *N. Engl. J. Med.* **383**: 1813–1826. PMID: [32445440](#). doi: [10.1056/NEJMoa2007764](#).
- Chen, N., Zhou, M., Dong, X., Qu, J., Gong, F., Han, Y., Qiu, Y., Wang, J., Liu, Y., Wei, Y., Xia, J., Yu, T., Zhang, X., and Zhang, L. 2020. Epidemiological and clinical characteristics of 99 cases of 2019 novel coronavirus pneumonia in Wuhan, China: a descriptive study. *Lancet*, **395**: 507–513. PMID: [32007143](#). doi: [10.1016/S0140-6736\(20\)30211-7](#).
- Chen, P., Nirula, A., Heller, B., Gottlieb, R.L., Boscia, J., Morris, J., Huhn, G., Cardona, J., Mocherla, B., Stosor, V., Shawa, I., Adams, A.C., Van Naarden, J., Custer, K.L., Shen, L., Durante, M., Oakley, G., Schade, A.E., Sabo, J., Patel, D.R., Klekotka, P., and Skovronsky, D.M. 2021. SARS-CoV-2 Neutralizing Antibody LY-CoV555 in Outpatients with Covid-19. *N. Engl. J. Med.* **384**: 229–237. PMID: [33113295](#). doi: [10.1056/NEJMoa2029849](#).
- Dougan, M., Nirula, A., Azizad, M., Mocherla, B., Gottlieb, R.L., Chen, P., Hebert, C., Perry, R., Boscia, J., Heller, B., Morris, J., Crystal, C., Igbinadolor, A., Huhn, G., Cardona, J., Shawa, I., Kumar, P., Adams, A.C., Van Naarden, J., Custer, K.L., Durante, M., Oakley, G., Schade, A.E., Holzer, T.R., Ebert, P.J., Higgs, R.E., Kallewaard, N.L., Sabo, J., Patel, D.R., Dabora, M.C., Klekotka, P., Shen, L., and Skovronsky, D.M. 2021. Bamlanivimab plus Etesevimab in Mild or Moderate Covid-19. *N. Engl. J. Med.* **385**: 1382–1392. PMID: [34260849](#). doi: [10.1056/NEJMoa2102685](#).
- Gupta, A., Gonzalez-Rojas, Y., Juarez, E., Crespo Casal, M., Moya, J., Falci, D.R., Sarkis, E., Solis, J., Zheng, H., Scott, N., Cathcart, A.L., Hebner, C.M., Sager, J., Mogalian, E., Tipple, C., Peppercorn, A., Alexander, E., Pang, P.S., Free, A., Brinson, C., Aldinger, M., and Shapiro, A.E. 2021. Early Treatment for Covid-19 with SARS-CoV-2 Neutralizing Antibody Sotrovimab. *N. Engl. J. Med.* **385**: 1941–1950. PMID: [34706189](#). doi: [10.1056/NEJMoa2107934](#).
- Gupta, A., Gonzalez-Rojas, Y., Juarez, E., Crespo Casal, M., Moya, J., Rodrigues Falci, D., Sarkis, E., Solis, J., Zheng, H., Scott, N., Cathcart, A.L., Parra, S., Sager, J.E., Austin, D., Peppercorn, A., Alexander, E., Yeh, W.W., Brinson, C., Aldinger, M., Shapiro, A.E., Free, A., Johnson, K., Cordasco, E., Little, R., Bajwa, A., Doshi, A., Focil, A., Hussain, R., Bostick, G., Somodevilla, G., Ali, H., Kowalczyk, J., Mittal, S., Caso, J., Goisse, M., Espinal, L., Zepeda, L., Nguyen, T., Martinez, L., Alvarez, G., Pucillo, R., Seep, M., Parikh, N., Escobar, V., Curra, A., Dal Maso, V., O'mahony, J., Ramacciotti, E., Diaz, J., Luz, K., Ruane, P., Mochler, B., Roldan Sanchez, J., Hernandez, L., Fernandez, A., Leavitt, G., Azizad, M., Afzal, H., Fatakia, A., Narejos Perez, S., Stadnik, C.M., Gorgos, L., Sachdeva, Y., Segura, P., Quandros, C., Perry, R., and Sher, L. 2022. Effect of Sotrovimab on Hospitalization or Death Among High-risk Patients With Mild to Moderate COVID-19. *Jama*, **327**: 1236.
- Hammond, J., Leister-Tebbe, H., Gardner, A., Abreu, P., Bao, W., Wisemandle, W., Baniecki, M., Hendrick, V.M., Damle, B., Simón-Campos, A., Pypstra, R., and Rusnak, J.M. 2022. Oral Nirmatrelvir for High-Risk, Nonhospitalized Adults with Covid-19. *N. Engl. J. Med.* **386**: 1397–1408. PMID: [35172054](#). doi: [10.1056/NEJMoa2118542](#).
- Huang, C., Wang, Y., Li, X., Ren, L., Zhao, J., Hu, Y., Zhang, L., Fan, G., Xu, J., Gu, X., Cheng, Z., Yu, T., Xia, J., Wei, Y., Wu, W., Xie, X., Yin, W., Li, H., Liu, M., Xiao, Y., Gao, H., Guo, L., Xie, J., Wang, G., Jiang, R., Gao, Z., Jin, Q., Wang, J., and Cao, B. 2020. Clinical features of patients infected with 2019 novel coronavirus in Wuhan, China. *Lancet*, **395**: 497–506. PMID: [31986264](#). doi: [10.1016/S0140-6736\(20\)30183-5](#).
- Levin, M.J., Ustianowski, A., De Wit, S., Launay, O., Avila, M., Templeton, A., Yuan, Y., Seegobin, S., Ellery, A., Levinson, D.J., Ambery, P., Arends, R.H., Beavon, R., Dey, K., Garbes, P., Kelly, E.J., Koh, G.C.K.W., Near, K.A., Padilla, K.W., Psachoulia, K., Sharbaugh, A., Streicher, K., Pangalos, M.N., and Esser, M.T. 2022. Intramuscular AZD7442 (Tixagevimab–Cilgavimab) for Prevention of Covid-19. *N. Engl. J. Med.* **386**: 2188–2200. PMID: [35443106](#). doi: [10.1056/NEJMoa2116620](#).

- Li, Q., Guan, X., Wu, P., Wang, X., Zhou, L., Tong, Y., Ren, R., Leung, K.S.M., Lau, E.H.Y., Wong, J.Y., Xing, X., Xiang, N., Wu, Y., Li, C., Chen, Q., Li, D., Liu, T., Zhao, J., Liu, M., Tu, W., Chen, C., Jin, L., Yang, R., Wang, Q., Zhou, S., Wang, R., Liu, H., Luo, Y., Liu, Y., Shao, G., Li, H., Tao, Z., Yang, Y., Deng, Z., Liu, B., Ma, Z., Zhang, Y., Shi, G., Lam, T.T.Y., Wu, J.T., Gao, G.F., Cowling, B.J., Yang, B., Leung, G.M., and Feng, Z. 2020. Early Transmission Dynamics in Wuhan, China, of Novel Coronavirus-Infected Pneumonia. *N. Engl. J. Med.* **382**: 1199–1207. PMID: [31995857](#). doi: [10.1056/NEJMoa2001316](#).
- Roifman, C.M., and Vong, L. 2021a. COVID-19 post-vaccination recommendations in primary immunodeficiency. *LymphoSign J.* **8**: 69–74. doi: [10.1056/NEJMc2209952](#).
- Roifman, C.M., and Vong, L. 2021b. COVID-19 vaccination for patients with primary immunodeficiency. *LymphoSign J.* **8**: 37–45. doi: [10.14785/lymphosign-2021-0020](#).
- Takashita, E., Kinoshita, N., Yamayoshi, S., Sakai-Tagawa, Y., Fujisaki, S., Ito, M., Iwatsuki-Horimoto, K., Halfmann, P., Watanabe, S., Maeda, K., Imai, M., Mitsuya, H., Ohmagari, N., Takeda, M., Hasegawa, H., and Kawaoka, Y. 2022. Efficacy of Antiviral Agents against the SARS-CoV-2 Omicron Subvariant BA.2. *N. Engl. J. Med.* **386**: 1475–1477. PMID: [35263535](#). doi: [10.1056/NEJMc2201933](#).
- Vong, L., and Roifman, C.M. 2022. COVID-19 outcomes in immunocompromised individuals: seroconversion and vaccine effectiveness. *LymphoSign J.* **9**: 33–39. doi: [10.14785/lymphosign-2022-0006](#).
- Weinreich, D.M., Sivapalasingam, S., Norton, T., Ali, S., Gao, H., Bhore, R., Musser, B.J., Soo, Y., Rofail, D., Im, J., Perry, C., Pan, C., Hosain, R., Mahmood, A., Davis, J.D., Turner, K.C., Hooper, A.T., Hamilton, J.D., Baum, A., Kyratsous, C.A., Kim, Y., Cook, A., Kampman, W., Kohli, A., Sachdeva, Y., Graber, X., Kowal, B., Dicioccio, T., Stahl, N., Lipsich, L., Braunstein, N., Herman, G., and Yancopoulos, G.D. 2021a. REGN-COV2, a Neutralizing Antibody Cocktail, in Outpatients with Covid-19. *N. Engl. J. Med.* **384**: 238–251. doi: [10.1056/NEJMoa2035002](#).
- Weinreich, D.M., Sivapalasingam, S., Norton, T., Ali, S., Gao, H., Bhore, R., Xiao, J., Hooper, A.T., Hamilton, J.D., Musser, B.J., Rofail, D., Hussein, M., Im, J., Atmodjo, D.Y., Perry, C., Pan, C., Mahmood, A., Hosain, R., Davis, J.D., Turner, K.C., Baum, A., Kyratsous, C.A., Kim, Y., Cook, A., Kampman, W., Roque-Guerrero, L., Acloque, G., Aazami, H., Cannon, K., Simón-Campos, J.A., Bocchini, J.A., Kowal, B., Dicioccio, A.T., Soo, Y., Geba, G.P., Stahl, N., Lipsich, L., Braunstein, N., Herman, G., and Yancopoulos, G.D. 2021b. REGEN-COV Antibody Combination and Outcomes in Outpatients with Covid-19. *N. Engl. J. Med.* **385**: e81. doi: [10.1056/NEJMoa2108163](#).